



Jul 01, 2014

Shawn Sulzener
Fibertite S. Florida
8962 SW 52nd Place
COOPER CITY, FL 33328
954-253-1532

Re: St Petersburg College ICOT

Dear Shawn Sulzener:

I have enclosed the Job Report Number 7694 from the job referenced above. The report was recorded by John Hill, OMG Field Sales Representative.

If you have any further questions, please feel free to call.

Sincerely,

A handwritten signature in black ink, appearing to read "A. Cleveland", is positioned above the typed name.

Andy Cleveland
OMG Technical Support Lead

CC:
John Hill (OMG)

Attn:
ssulzener@seamancorp.com;jhill@olyfast.com;

Enc:
None

Pull Test Report

Job Name: St Petersburg College ICOT

Report Number: 7694

Job Location: Clearwater, FL

Test Date: 2014-07-01 11:32 AM

Ambient Temperature: 85°F

Building Height: 35'

Tester Manufacturer: DMD Force-2000

Max Cap of Tester : 2000

Test Witnessed By: Shawn Sulzener (Fibertite S. Florida)

Ground Roughness: B

Roof Area: 62946 sq. ft.

Test Performed By: John Hill

Existing Roof System: Re-Roof

Test Cut Area Repaired By: Shawn Sulzener
(Fibertite S. Florida)

Thickness of Existing Roof: 1/4"

Fasteners Tested: XHD

New System Manufacturer: FiberTite

Roof Cover Type: M/A Single Ply

New Insulation Manufacturer: Fibertite

Insulation Type: ISO

Insulation Thickness: Tapered

<u>Deck Type</u>	<u>Thickness</u>
Steel	22 ga

Disclaimer: Manufacturer's installation requirements shall be followed when using any of the tested fasteners or adhesives. Neither the technician performing the pullout tests, nor his/her company is responsible for the waterproofing integrity of the repairs. This test report does not certify the structural integrity of the roof deck.

Test Results

Job Name: St Petersburg College ICOT

Test Location No.	Results lbs	Fastener Tested	Penetration	Bit Diameter	Comments
1	683	XHD	1"		
2	736	XHD	1"		
3	747	XHD	1"		
4	699	XHD	1"		
5	727	XHD	1"		
6	730	XHD	1"		
7	723	XHD	1"		
8	741	XHD	1"		
9	653	XHD	1"		
10	712	XHD	1"		
11	734	XHD	1"		
12	765	XHD	1"		
13	722	XHD	1"		
14	783	XHD	1"		
15	704	XHD	1"		

Pull Test Comment:

Tested the Fibertite #15 XHD fastener

Roof Diagram

